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Bournemouth Diabetes and Endocrine Centre

Stepping Stones  …..Managing Type 1 Diabetes
An information booklet to guide you on how to 
Manage Type 1 Diabetes

How to use this booklet

There is a lot to take on board when you are diagnosed with type 1 diabetes in addition to getting used to insulin injections and  blood testing. Read the information in this booklet at your own pace and use it for reference in the future. Be reassured that we don’t expect you to know all the facts straight way. You will learn about the best ways to manage your diabetes, using the guidelines we offer, through your own experience. All members of Bournemouth’s Diabetes Team are here to help and support.

  Contacts
	Consultants
	Dr Helen Holt
Dr Helen Partridge

Dr Gus Brooks

	01202 704610



	Nurse Specialists
	Jacky Ryder

Melanie Weiss

Jade Thornton
Hannah Gibson


	01202 704888

“

“

“



	Dietitians
	Emma Jenkins

Julie Charman

Emma Allison

	01202 704929

“

“

	Psychologist


	Clare Shaban
	01202 704888

	Email
	Emma.Jenkins@rbch.nhs.uk
jacqueline.ryder@rbch.nhs.uk
similar for other team names

	

	Web sites


	www.b-dec.co.uk

www.bdec-e-learning.com


	


“Living with Diabetes” education groups

You are invited to join our education group combined with a medical clinic appointment for people with newly diagnosed diabetes. There are 4 dates for the first year following diagnosis. Please see separate leaflet.
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About Type 1 Diabetes
Type 1 diabetes is a long-term condition that results in increased blood glucose levels (commonly called sugar) due to a total lack of the hormone insulin.

Blood glucose, which comes from the foods we eat, is the body’s most important  source of energy.

Insulin is a hormone which is normally produced by the pancreas (a gland in the body near to the stomach). Insulin works by opening your body cells to allow glucose from the blood to enter and then be used as energy. 

With diabetes the pancreas no longer produces insulin so blood glucose levels rise. To replace this insulin  you need to give an injection.

Continue to eat a sensible diet and you will gradually learn how much insulin to give for the food you eat.
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Understanding Diet
You may experience many different emotions following the diagnosis of type 1 diabetes. Many people, in particular are anxious about diet and diabetes. 

You may come across conflicting information either from books, leaflets, newspapers, the internet or from friends and family. Approaches to managing diet and diabetes have changed over the years and you need up to date guidance.

From the information in this section we hope you will be reassured about how ‘normal’ your diet can be when you have type 1 diabetes. There is an explanation of the relationship between what you eat and your insulin requirements.

Is there a diet for diabetes?
We should all aim to have a well balanced healthy diet, to restrict fat and sugars and eat plenty of fibre and keep a sensible body weight. This is very important for the person with diabetes but you should also have the same freedom to eat a varied diet, to eat at different times and enjoy celebration meals or eating out. You should also feel able to try different foods on holiday, skip meals occasionally and choose whether to have snacks or not.

What is Carbohydrate?
The main type of nutrient from the food we eat that affects blood glucose levels is carbohydrate (often written as CHO). Most foods contain a mixture of fat, protein and carbohydrate but foods containing mainly protein and fat have little effect compared to carbohydrate containing foods. The actual affect depends on the amount and sometimes the type of carbohydrate eaten. To manage diabetes well we need to know this effect and learn how to match it with the right amount of insulin. 

Where do you find carbohydrate?
Carbohydrate is found in many foods, in two main forms: sugars & starch.

You need to give insulin when eating any of these foods below.

Sugars

Granulated sugar contains sucrose, which can cause quick rise in blood glucose. Foods that have this ‘added sugar’ include cake, biscuits, chocolate & other confectionery, jams & preserves, sweet puddings, jelly & soft drinks.These foods often contain little fibre and lots of fat so should be restricted where possible but do not need to be completely avoided. 

Fruit (fresh, dried, tinned & juice) contains sugar called fructose, which can effect your blood glucose levels, however it also contains fibre to help slow digestion and is full of vitamins for health. 

All types of milk and diary foods like yoghurt, fromage frais & ice cream contain a natural sugar called lactose. (Cheese contains very little lactose). Dairy foods are also important providers of protein and calcium.

Starch

Starchy foods all contain carbohydrate and are broken down to release glucose into the bood.

They include rice, pasta, noodles, bread, breakfast cereal, oats, couscous, corn, starchy vegetables (potatoes, sweet potatoes, yam, lentils & peas and beans), plain biscuits & buns, crackers and anything made with flour such as pizza, pastry and thickened sauces and soups.

These foods are often good sources of fibre and vitamins, especially wholemeal or wholegrain varieties but the effect on the blood glucose depends on the amount eaten.

What is a Healthy Diet?


Remember the key to good diabetes control is matching your insulin doses with the food (carbohydrate) you eat.

A general healthy diet is important.



Each day you should try to include:
	Food Group
	What to have
	Insulin needed?

	Fruit & Vegetables

Milk & Dairy Foods

Protein foods
Meat, Chicken, Fish, Egg,

Pulses
Starchy carbohydrate foods
Water & Fluid
In Addition:

Sweet sugary foods

Fat

Alcohol
	At least 5 servings per day (eg. 3 fruit & 2 vegetables) for vitamins, minerals and fibre. A serving = handful of fruit, 3 tbsp vegetables or small bowl of salad.


3 servings (eg, glass of milk, pot yoghurt & 1oz cheese) low fat/fat-reduced per day to meet calcium requirements. 


Two palm-sized portions per day trimmed/lean.  Aim for 2 fish meals per week – especially oily (omega-3) types e.g. salmon, mackerel, sardines. Preferably trim fat or remove poultry skin before cooking.

Potato, rice, pasta, bread & cereals – try to choose high fibre wholegrain types. Enjoy as part of  many of  your meals.
Drink at least one cup of fluid with each meal, aiming for 8-10 cups per day. Choose low sugar/sugar free/no added sugar types of soft drinks or plain water. Treat hypos with sugary/glucose drinks.
Confectionery, sweet desserts, biscuits & cakes  only occasionally as are often high calorie and high fat. 

Try to select low-fat/fat-reduced products where possible. Mono-unsaturated (e.g. olive & rapeseed) and poly-unsaturated (e.g. sunflower) oils and spreads are better choices for your heart. On average, men should have maximum of 95g and women, a maximum of 70g fat a day.

Maximum 3-4 units a day for men & 2-3 units a day for women, with 2 days in week alcohol-free. 1 unit = ½ pint larger, small glass (100-125ml) wine, 25mls of spirits.
	√ For all fruits & juice and some pulse or bean vegetables

√ Yes but not for cheese or creams

X 

√ only for bread /batter coatings, pies & pastries

√ All starchy foods

X if diet/ sugar free/ no added sugar

√ Yes

X No

√ Sometimes for beer/cider/lager orsweeetned drink- alcopops. Check first.


Understanding Your Insulin
Most people with type 1 diabetes are prescribed a Basal Bolus insulin regimen. This means taking 1 injection of a long acting insulin at the same time each day  (Basal) and then a number of injections (Bolus) of quick acting insulin with meals/snacks.











The long acting insulins such as LANTUS or DETEMIR act as a background. They  last for most of the 24hours in the day and help your body to use glucose for your general metabolism.

Your background (Basal) insulin is
 ………………………

The quick acting insulin such as HUMALOG, NOVORAPID or APIDRA work to control the blood glucose levels which rise after eating carbohydrate. The number and timing of injections, and the amount needed depends on the number of meals/snacks you eat and how much carbohydrate these contain.

Your quick acting (Bolus) insulin is
…………………………….

Always inject quick acting insulin when you have food with carbohydrate. If you miss a meal, or delay a meal you can skip or delay the insulin injection.

How much insulin do I need?
It is usual to start on fairly regular insulin doses in order to stabilise your blood sugars. Often large doses are needed to bring blood sugars down but these are changed with time and you will be supported by your diabetes team with all of this.

Carbohydrate (CHO) Counting 

With time you will be introduced to the concept of carbohydrate counting.  By ‘counting’ the amount of carbohydrate in your food or drinks, you will then work out how much fast acting insulin you need to inject.

You will learn to use an insulin ratio which is the amount of insulin per 10g of carbohydrate (CHO).  

A commonly used ratio is  1 unit of quick acting insulin for every 10g of carbohydrate
On page 10 there is a basic list of carbohydrate foods and the CHO value in a typical portion. Compare your portion  with that on this list  and work out how many grammes of CHO  your portion contains.  That is how many units of fast acting insulin you need to take for that food, using a ratio of 1 unit of insulin per 10g of CHO .


During the first few weeks after your diagnosis take time to become familiar with the foods you eat. Think about cutting back on sugars and fatty foods if necessary and take the opportunity to learn about the carbohydrate you eat. Have a look at food labels and use reference tables which show the CHO value of common food portions. These are available from the diabetes dietitians.

It can take a few weeks and sometimes months to become established on a proper insulin ratio. It varies between individuals.

You will have the opportunity to discuss diet with a diabetes dietitian individually and also as part of the group sessions we have for people with newly diagnosed type 1 diabetes. There is lots to learn and we are here to help!

If you have concerns or questions about your diet please call the diabetes dietitians on 01202 704929.
Basic Carbohydrate Portion Guide

	Food Portion
	CHO (g)

	Medium slice of bread

Medium bread roll

1” french stick

1 Pitta bread

1 Weetabix

30g (5tbsp) Corn flakes

30g (7tbsp) Rice Krispies

30g (4tbsp) Branflakes/Fruit’n’fibre

30g (2 tbsp) Muesli (sugar free)

1tbsp (35g) cooked rice

½ cup (50g)cooked pasta

1 egg size (60g) boiled potato 

5 Medium chips (30g)

3 tbsp (120g) baked beans

½ Thin crust pizza 

Medium apple/pear/orange

Medium banana

200ml glass pure fruit juice

200ml glass milk 

1(125g) Pot diet/fat free yoghurt

1 Digestive biscuit

2 Rich Tea biscuits

2 Jaffa Cake

Doughnut

65g Standard size Mars Bar

1 small (25g) packet crisps

3 Dextrosol Tablets

50mls (2 fl oz) Lucozade


	15
25
10
30
10
25
25
20
20
10
10
10
10
15
50
15
20
20
10
10
10
10
15
25
45
15
10
10


1oz = 25g

Blood Glucose Monitoring 

From the very beginning you will be shown how to do daily blood tests to check on the level of glucose in your blood, to learn about your diabetes and what affects it.  You an use the information to see how much insulin you need for your food and activities.

We recommend you test on waking and before each meal and before bed. 



Target Levels 

The blood glucose level of someone without diabetes usually falls between 

4-7mmols/l. 

Although this is the general target to aim for in diabetes, your diabetes team may help you to set a different target depending on your circumstances.

Your target blood glucose is ………………………..
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Hypoglycaemia

Hypoglycaemia means “low blood glucose”. It commonly called a hypo. 

The three most common causes of hypos are:

· Too much insulin

· Underestimating carbohydrate content of food

· More physical activity than planned 

When the blood glucose begins to fall warning symptoms occur and these can vary within individuals. 

The common symptons are: 
Shaking
Lack of concentration/copordination


Sweating
Tingling


Trembling
Slurred speech


Hunger

Stroppy behaviour

In order to increase the low blood glucose levels as soon as possible, the ideal option is a glucose-rich food or drink. The table below shows some examples of treatment for hypos. 

	Treatment


	15g CHO

is found in:


	20g CHO

is found in:

	Glucose/dextrose tablets
	4
	6

	Lucozade
	80 ml
	100 ml

	Sports Drinks e.g. Lucozade Sport
	225 ml
	300 ml

	Cola-type fizzy drink
	150 ml
	200 ml

	Jelly babies
	4
	6

	Jelly beans
	10
	14

	Marshmallow
	3 (large)
	4

	Fruit pastilles
	6
	8

	Hypo treatment gel e.g. Glucogel
	1.5 Tube
	2 Tubes


It is recommended that you take 10-20g fast-acting carbohydrate and then wait 10-15 minutes, re-test and if necessary, treat again with a further 10-15g carbohydrate.

Follow this with your normal meal (+ normal insulin) or a small snack  if inbetween meals. This could be a piece of fruit or sandwich.
How to cope with Illness
When you are ill your body usually requires a lot more insulin.

Symptoms of high blood glucose levels may include:

· Passing lots of urine

· Thirst

· Blurred vision

· Abdominal pain

· Tiredness

· Nausea and vomiting

What should I do if I am ill and my blood glucose levels are high?
You must test your blood or urine for ketones if it is over 14mmol/l

What should I do if I have a positive ketone test?


What should I do if I am ill and my blood glucose levels are high but I do not have ketones?

· Take 2-4 units extra of rapid acting insulin.

· Continue to test for ketones every 2 hours if your blood glucose levels remain above 14mmol/l. If you have a positive ketone test, treat as above.

· Drink plenty of water or sugar-free fluids.

· Try to find cause of high blood glucose levels and seek treatment or advice.

Some safety advice for illness

· Always continue taking your insulin, even if you’re not eating.

· Test for ketones if your blood glucose levels are above 14 mmol/l.

· Positive ketone tests always require treatment with extra insulin.

· If you are unable to eat because you are ill, you can obtain carbohydrate from sources such as Lucozade, fizzy soft drinks, squashes and milky drinks.
Insulin Corrections 

Once your diabetes has become stable, if your blood glucose levels are higher than your target before meals it is possible to give some extra insulin as a correction in addition to your meal insulin.
Usually 1 unit of insulin (quick acting) will reduce a blood sugar by 2-3 mmols. 

Avoid giving corrections in between meals as this can increase the risk of hypoglycaemia.

Clinic Tests and Measurements

What do they mean?

You may well have heard about different complications of diabetes.  These can include damage to the eyes and kidneys, as well as poor circulation, heart attacks and nerve problems such as numbness and impotence.

These problems are caused by high levels of blood glucose, blood pressure and cholesterol.  They develop very slowly over many years.

Using the strategies outlined in this booklet will keep your blood glucose levels stable and help to PREVENT these complications happening.  In addition, we will check your blood pressure, kidney function and cholesterol levels on a regular basis.
Your eyes should be checked once a year by an optician who will photograph your eyes to make sure they are healthy.  You should also have your feet checked, either at your GP surgery or when you come to clinic. 

These checks are important as they will pick up any problems at a very early stage, when treatment can be started to prevent any complications.  

As a result, the complications described above are now very rare. 

Complications will be discussed in more detail when you attend the Intensive Education Programme.  However, if you have any worries aro anxieties about them, or your own health, please contact one of the diabetes team who will be happy to provide advice and reassurance.

Here is a description of some of the checks we do

	Test
	Target
	Your Test Results

(include date)
	What it means

	HbA!c
	53 mmol/mol
	
	A blood test to show overall blood glucose control over previous 3 months.  

	Cholesterol
	Less than 

5  mmols/l
	
	A blood test to  level of blood fat (lipid).  Linked to risk of heart disease

	LDL (bad)  cholesterol


	Less than 

3   mmol/l
	
	

	HDL (good) cholesterol 


	More than 

1   mmol/l
	
	

	Blood Pressure
	Less than 

140

 80

	
	Indicates health of heart and blood flow to various parts of body incuding eyes and kidneys

	Albumin:Creatinine Ratio
	Less than

3.5 mmols/l
	
	A urine sample. Can identify very early changes to health of kidneys

	Eyes

(Retinal screening)
	Normal appearances
	
	A photograph of your eyes should be taken by an optician every year. (see separate list of opticians who do this.) This is to check for any damage to fine blood vessels in the eye

	Feet

(monofilaments)

Pulses
	5 for each foot

2 in each foot
	
	Sensation checked by doctor or nurse to test for nerve function to legs and feet

To check circulation in the feet


Please note the targets are a general guide and may vary due to individual circumstances

Psychological Support

Living with diabetes requires juggling diabetes management alongside normal everyday life. Demands are made from many sources such as family, friends and work. Taking into account the management of diabetes in addition to everything else can sometimes seem overwhelming or frustrating and your own needs can easily slip down the list of priorities. Living with diabetes can be challenging and you may find there are times when you feel frustrated, angry, overwhelmed or discouraged.

The demands of managing diabetes can influence your mood and your outlook; conversely other aspects of your life can influence how you feel about your diabetes. Either way the management of your diabetes may be affected as a result. 

Shortly after your diagnosis you should have the opportunity to meet the psychologist who is a member of Bournemouth’s diabetes team. She is able to arrange other appointments in the future if you feel you need to talk about the issues mentioned above.



Driving a Car 

You can contrinue to drive your car but you must inform the following that you have type 1 diabetes

Insurance company 

DVLA
 vehicle Licensing Authority at Swansea

Drivers medical Group

DVLA

Swansea

SA99 1TU
It is normally necessry to complete a questionnaire and you driving license is usually renewed every 3 years.

You cannot hold a license for  Large Goods Vehicle (LGV) or a Passenger Carrying vehicle (PCV).

It is important to  check your blood glucose levels before driving and ensure your levels is at least 5mmols. Keep a meter and some carbohydrate containing food/drink. Test every 2 hours.
“Be 5 to drive”

Insulin is the key to open the cells
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Example





For breakfast:


1 medium slice bread(toast)	15g CHO


Butter – doesn’t count


60g Branflakes			40g CHO


100mls Milk				5g CHO


Total					60g CHO = 6 units insulin








Other times to test


Before, during and after sport/exercise


To check if hypo


During illness


Before driving, especially for a  long journey


To check for high blood glucose








Usually the hospital will provide you with a metre but the test strips are available on prescription from your GP.











 


A blood glucose level of 4 mmols/l is defined as the onset of hypoglycaemia. Any level below this needs to be treated





Take 4 – 6 units of rapid acting insulin straightaway (Humalog, Novorapid or Apidra)


Drink plenty of water and sugar-free fluids


Test blood glucose every 1-2 hours and repeat the above dose until blood/urine is negative to ketones or blood glucose level is falling


Try to identify cause of high blood glucose level and seek treatment if necessary e.g. infection


Contact diabetes team if high glucose and ketones levels persist


Contact GP/ Accident and Emergency Dept if you are vomiting as dehydration may occur





Example





You have a target blood sugar of  8


Your blood glucose is 13 before lunch


Try giving an extra 2 units of quick acting insulin in addition


          to your lunch insulin.


This should bring your blood glucose down by 4-6mmols from 13 so, closer to your target
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